Department of Civil Engineering
Sanitary Engineering Laboratories

CHEMICAL PRECIPITATION OF PHOSPHORUS
WITHIN A HIGH RATE ACTIVATED
SLUDGE PROCESS

by William A. Eberhardt and John B. Nesbitt

March 1968

THE PENNSYLVANIA STATE UNIVERSITY

College of Engineering

University Park, Pennsylvania



THE PENNSYLVANIA STATE UNIVERSITY
Department of Civil Engineering

Sanitary Engineering Laboratory

CHEMICAL PRECIPITATION OF PHOSPHORUS
WITHIN A

HIGH RATE ACTIVATED SLUDGE PROCESS

by

William A. Eberhardt, Manager, Water and
Waste Treatment Facilities, Charmin
Paper Products Company, Mehoopany,
Pennsylvania

John B. Nesbitt, Professor of Civil Engineering
The Pennsylvania State University,
University Park, Pennsylvania
[...]
mum tial Final al, tial Final al per MGD Flow Removal
Refer- Dose, Conc. Conc. per- Conc. Conc. per- Volume, Solids, of Organic
Coagulant ence mg/L mgP/L mgP/L cent mgP/L mgP/L cent gal/day percent Matter Remarks
Ca(OH)2 45 720 4.3 0.13 97 3.1 1.56 50 10,000 6.6 -- One hr. sett. Filt.
eff.= 0.04 mgP/L.

54 280 7.0 0.5 93 -- --  Good -- -- --

39 330 9.0 0.8 91 1.7 0.2 88 11,000 -- 63% Two hr. sett.

74 660 -~ -- -- -- -- -- -- -- 60mgCOD/L COD removal was from
prefilt. secondary
eff.

60 540 6.25 -- 88 -- -- -- -- -- --

35 200+ -- -- -- -- -- -- -- -- -- This is a flotation
process.

A12(SO4)3

"14 H40 32 200 e -- 90 -- -- -- -- -- 87% BOD Flocc. time 10 min.,
sett., 2 hr. Filt.
eff.= 977% removal.
Alum recovery system
reduces chemical cost
80%.

*18H20 54 130 6.0 0.5 92 4.0 -- Good  -- -- -- 80 mg alum/L needed
for P04'3 alone.

" 39 240 (5.2) (0.4) (92) -- -- Good -- -- 60% BOD Removals reported are

total P. Gelatinous
sludge, filt.

difficult. =~



TABLE II (continued)

Complex Inorganic

Orthophosphate Phosphate
Opti- Ini- Remov- Ini- Remov- Sludge Produced
mum tial Final al, tial Final al per MGD Flow Removal
Refer- Dose, Conc. Conc. per- Conc. Conc. per- Volume, Solids, of Organic
Coagulant ence mg/L mgP/L mgP/L cent mgP/L mgP/L cent gal/day percent Matter Remarks
-18H20 74 100 -- -- -- -- -- -- -- -- --
" 60 400 6.25 -- 94 -- -- -- -- -- --
" 14 300 7.0 0.18 98 -- -- -- -- -- -- Alum and Fep(S04)3
best of 7 coag.tried.
9 200 4.0 -- 97 -- -- -- -- -- --
FeClj 54 100 6.0 0.5 92 4.0 -- Good -- -- --
74 100 -- -- -~ -- -- -- -- -- --
53 70 3.2 0.05 99 1.0 0.15 85 -- - --

Fep(S04)3 74 100 --  -- -—- e - -- -- -- --
14 230 7.0 0.18 98  --  -- -- -- -- --

NaA1l02o 54 130 -- -- Good -- -- -- -- -- -- Needed additional
150 mg alum/L or
HpS04 to reduce pH
to remove complex
inorganic phosphate.

Note: Except where indicated, values are for flocculation and settling only.

11



12

Relative to the employment of these phosphorus removal agents in
conjunction with conventional sewage treatment processes, two distinct
operational approaches exist. They may be added in a separate stage
requiring new facilities for reaction and clarification or they may be
introduced in combination with existing stages, thus minimizing require-
ments for additional equipment. In either event, overall process per-
formance (i.e., the cumulative effects of the conventional and chemical
treatment) is the most useful criterion for evaluating the benefits of
the chemical application. Available overall performance data are summa-
rized in Table III.

Neil (42) and Rand and Nemerow (48) investigated processes with-
out biological treatment. Low phosphorus residuals were attained,
however, accompanying BOD removals were intermediate.

Lea et al. (32) and Owen (45) chemically treated secondary efflu-
ents. The former employed a third stage process whereas Owen cleverly
introduced the chemical agent to the influent channel of the final clar-
ifier. Overall BOD removals were excellent but in both cases filtration
was required to produce low phosphorus residuals.

The groups of Bennet (3) and Garland (15) studied third stage
chemical treatment of activated sludge plant effluents. Both employed
short-term aeration processes to help offset the cost of the chemical
treatment. Bennet, Eliassen, and McCarty achieved greater BOD removals
because they maintained higher aeration tank MLSS concentrations and,
therefore, lower solids loadings than did Garland and Shell. Similar to
most of the reported process observations, the unfiltered effluent total

phosphorus residuals were normally greater than 1.75 mg P04/L.



TABLE 1III

PHOSPHORUS AND BOD REMOVAL PERFORMANCES FOR REPORTED CHEMICAL PRECIPITATION PROCESSES

Coagulant Phosphorus Data a BOD a
Ref. Dosage Eff. Removal Removal
No. Process Description Type (mg/L) (mgPO4/L) (%) (%)
42 Coagulation, Precipitation, "Alum" + 9443 .4
and Sedimentation of Raw Activated b
Sewage--1.5 MGD Plant Silica 3.15 81 70
" " + Filtration " " Oe33b 98 --
48 Coagulation, Precipitation,
and Sedimentation of Raw
Sewage--Lab Glassware Ca(OH)2 300 1.8 93.5 71.3
" _ " "Alum" 400 0.8 97.0 73.2
32 Coagulation, Precipitation,
and Sedimentation of STP c b.d
effluent--10 GPM Pilot Plant  AL,(SO,),-14H,0 2008 2.23 85 95°°
" " 4+ Filtration " " 0.14 99°¢ --
45 HR Trick. Filter, Sed., LR
Trick. Filter, Coagulation,
Precip., and Sedimentation-- b.e b
0.77 MGD Plant Ca0 545 5.2 79.57° 94.5
1" . . " b,e
+ Filtration 545 0.40 98.5 --

€1



TABLE III (continued)

Coagulant Phosphorus Data a BOD a
Ref. Dosage Eff. Removal Removal
No. Process Description Type (mg/L) (mgPOa/L) (%) (%)
3 HRAS, Sedimentation, Coagula-
tion, Precipitation, and
Sedimentation--10 GPM Pilot h c
Plant A12(804)3"14H20 397 4.90 89 >86
" "+ Filtration " " 1.53 96.5° xgsb £
15 Modified Aeration, Sedimenta-
tion, Coagulation, Precipita-
tion, and Sedimentation-- o
10 GPM Pilot Plant Ca(OH)2+"A1um" 200420 2.3 92 83

a . . . . . . . .

Except where indicated, reference is to all processes mentioned in description, i.e.
gations were conducted on a secondary effluent,
included.

, where investi-
BOD removals resulting from this initial treatment are

bCalculated on basis of data presented.

CBiological phosphorus removal not included.

dAssumes 85 per cent removal by the sewage treatment plant.
eBiological phosphorus removal is included.

fCalculated assuming BOD removal across chemical stage was equal to COD removal reported by authors.

BEquivalent to 224 mg A1,(S0,) ;" 18H,0/L.

4)3

71

thuivalent to 444 mg A12(504)3“18H20/L.



15

Combined Chemical and Activated
Sludge Treatment

Stumm (63) in 1962 suggested the use of metal coagulants simulta-
neously for dispersed micro-organism flocculation and phosphorus pre-
cipitation. The idea was later investigated on a batch basis with
success by Tenney and Stumm (64,65). Realizing that biological treat-
ment with activated sludge occurs in two phases, substrate utilization
and bioflocculation, they reasoned that by chemically aiding floccula-
tion the entire process could be accomplished in a "high-rate, low-
solids retention unit.'" The increased treatment costs for phosphorus
removal and flocculation would then be partially compensated for by sav-
ings from the shortened biological phase. The continuous process
hypothesized was not developed experimentally by the investigators.

Although no mention is made of using the coagulant for both cell
flocculation and phosphorus precipitation, Thomas in Mannedorf (67) and
Uster (68) employed ferric chloride with a trace of ferric sulfate as an
agent for phosphorus removal in combination with the activated sludge
Process. The chemical could be added either before or after the acti-
vated sludge basin (E. A. Thomas, personal communication). Total phos-
phorus residuals and removals across the activated sludge-~final
clarification basins using 10 mg Fe+++/L were 1.85 mg PO4/L and 92.4 per
cent and 1.89 mg P04/L and 85.4 per cent at Mdnnedorf and Uster, respec-
tively. Filtered effluent phosphorus residuals, and BOD5 residuals and
removals were not reported. While the chemical process increased the
weight of sludge produced, the total volume remained within the normal

range experienced without chemical additions. 1In addition, the chemical



15

Combined Chemical and Activated
Sludge Treatment

Stumm (63) in 1962 suggested the use of metal coagulants simulta-
neously for dispersed micro-organism flocculation and phosphorus pre-
cipitation. The idea was later investigated on a batch basis with
success by Tenney and Stumm (64,65). Realizing that biological treat-
ment with activated sludge occurs in two phases, substrate utilization
and bioflocculation, they reasoned that by chemically aiding floccula-
tion the entire process could be accomplished in a "high-rate, low-
solids retention unit.'" The increased treatment costs for phosphorus
removal and flocculation would then be partially compensated for by sav-
ings from the shortened biological phase. The continuous process
hypothesized was not developed experimentally by the investigators.

Although no mention is made of using the coagulant for both cell
flocculation and phosphorus precipitation, Thomas in Mannedorf (67) and
Uster (68) employed ferric chloride with a trace of ferric sulfate as an
agent for phosphorus removal in combination with the activated sludge
process. The chemical could be added either before or after the acti-
vated sludge basin (E. A. Thomas, personal communication). Total phos-
phorus residuals and removals across the activated sludge--final
clarification basins using 10 mg Fe+++/L were 1.85 mg PO4/L and 92.4 per
cent and 1.89 mg P04/L and 85.4 per cent at Midnnedorf and Uster, respec-
tively. Filtered effluent phosphorus residuals, and BOD5 residuals and
removals were not reported. While the chemical process increased the
weight of sludge produced, the total volume remained within the normal

range experienced without chemical additions. In addition, the chemical



16

containing sludge dewatered easily and did not release the precipitated
phosphorus during anaerobic digestion.

Eberhardt and Nesbitt (12) presented results of synthetic sewage
investigations on the chemical precipitation of phosphorus within a high
rate activated sludge system. The details and complete findings of this
work as well as those of follow-up domestic sewage studies are the sub-
ject of this dissertation.

Barth and Ettinger (1) added 10 mg Al+++/L as sodium aluminate to
the aeration basin of a conventional activated sludge (6 hours theoreti-
cal aeration) pilot plant. For 12 days of operation during which clari-
fied sewage supplemented with sodium tripolyphosphate was treated, the
average total phosphorus effluent concentration and per cent removal
were 1.53 mg P04/L and 94.6. The average molar aluminum to phosphorus
ratio over this period was 1.26. Filtered effluent phosphorus residual
and sludge production data were not reported. Relative to a non-chemi-
cal control system, the addition of aluminate favorably dropped the
sludge volume index from 200 to 77. The aluminate did not interfere
with nitrification nor on the basis of microscopic observations did it
effect any significant change in the population of higher biological
forms. No change in precipitated phosphate identity occurred during

anaerobic digestion studies.

OBJECTIVE OF THE PRESENT INVESTIGATION
It was the object of this research to develop and evaluate under
continuous bench-scale operating conditions a combined chemical treat-

ment short term activated sludge process capable of producing from



17

sewage an effluent low in phosphorus, BOD, and suspended solids. Such a
process would find application at existing activated sludge plants,
including those presently overloaded, as well as for new facilities.

The savings realized from the decreased requirement in aeration volume

would at least partially offset the costs of chemical treatment.



PROCESS CONSIDERATIONS

CHEMICAL SELECTION

Selection of a metallic salt for use in the process was based on
biological as well as chemical considerations. As indicated earlier,
the major cations having an excellent capacity for phosphorus removal
are Ca++, Fe+++, and A1+++. While the latter two are also effective as
bacterial flocculation agents, Ca++, a non-hydrolyzable cation, is not
(64). Use of calcium was undesirable from another point of view. Since
the chemical was to be reacted in intimate contact with the activated
sludge, calcium could not be employed at its optimum phosphorus removal
pH, approximately 11 (45). Aluminum sulfate was chosen over ferric com-

pounds because the pH of minimum A1PO, solubility, approximately pH 6,

4
is about one pH unit higher than that of FePO4 (63). The optimum insol-

ubility pH of the latter was considered too close to that representing

the lower limit of optimum biological oxidation (51).

ACTIVATED SLUDGE SELECTION

Two major alternatives existed for the selection of a short term
aeration process. The first, modified aeration (57,58,69) is character-
ized typically by solids levels ranging from 300 to 1000 mg/L. As
related by Sawyer (56), this scheme is often erroneously called high
rate and is practiced extensively at Los Angeles, Miami, Mobile, Phila-

delphia and New York City. The second, high rate activated sludge



19

(HRAS), is commonly employed in Europe (2,25,46,47,72,73,75) and Grea£
Britain (38) and is typified by solids concentrations ranging from
3,500 to 11,000 mg/L. In view of the foregoing and because both pro-
cesses commonly have about the same aeration period (typically one

to three hours) and, therefore, with sewage about the same volumetric
BOD loading, they differ with respect to MLSS-BOD loadings and solids
age. HRAS was selected for use over modified aeration since its higher
solids age should lead to better bioflocculation, lower sludge
production, and possibly more favorable removal or settleability of

the precipitated phosphates by means of solids contact.

After selection of HRAS, it became apparent from a literature
survey, the findings of which are summarized in Table IV, that the
extent of linear alkylate sulfonate (LAS) degradation in this process
has apparently never been reported. Therefore, LAS removals were

extensively investigated and the findings are reported in this work.



TABLE IV

REPORTED LAS REMOVALS BY THE ACTIVATED SLUDGE PROCESS

Theor. Organic Loadings LAS or
Aer. 1bs BOD. per MBAS BOD Removal
Ref. Period 5 MLSS Removal Removal Ratio
No. Type Plant (hrs.) 1000 ft3/day 1bMLSS/day  (mg/L) % % MBAS /BOD
(49) TField,
Full-scale 47 24-30 -- --- 97.7 94.6 1.03
(17) Field,
Full-scale 24 --- -- 2,200 93 90 1.03
a7 "o " 13.4 --- -- 1,560 70.2 59 1.19
(26) Laboratory -- --- -- --- 70+ 65 --
Laboratory 5 --- -- 1,500 94.7 91.4 1.04
Laboratory 5 --- -- 3,500 94.6 93.2 1.02
(27) TField,
Pilot Plant 8.5 28 0.28 1,600 94 .3 85-90 (COD) --
Field,
Pilot Plant 3.6 5.6 0.09 1,000 91.3 83 (COD) --
Field,
Pilot Plant? 2.8 ~ 84 2.11 640 68.8 83 (COD --
(10) Field,
Full-scale 48 14 -- --- 87 -- --
Pasveer Ditch
(28) Field,
Full-scale 17 21 -- --- 85 92 0.92
(29) Field,
Full-scale 29 --- -- 3,940 96.5 97.2 0.99

a
Modified aeration.

0¢



EXPERTIMENTAL APPROACH

GENERAL PLAN OF RESEARCH
The research was conducted and is reported herein as tweo major
investigative programs:
Synthetic Sewage Investigations
Domestic Sewage Investigations
The synthetic sewage studies were designed to evaluate the influ-
ence of aluminum sulfate dosage and pH on process performance as meas-
ured by phosphorus and BOD residuals and removals. Consideration was
also given to unit process requirements.
A follow-up program was undertaken to ascertain the applicability
of the synthetic sewage findings to actual domestic sewage. Subsequent
process and operational modifications to improve the observed perform-

ance were investigated.

APPARATUS

Bench-Scale Pilot Plant

Throughout this investigation the experimental pilot plant was
modified periodically with regard to unit process basin and associated
volume requirements. It is the purpose of this section to provide only
a physical description of the laboratory apparatus using as a /base the
process scheme employed initially. Subsequent modifications and all

pertinent operating conditions will be reported later.



22

A schematic diagram of the initial process design and a photo-
graph of the actual laboratory pilot plant are shown, respectively, in
Figures 1 and 2. 1In the order of flow, the process units included a
complete-mixing aeration tank, a chemical mixing chamber, and floccula-
tion and sedimentation basins. Other components of the plant included
pH recorder--controller, pumping, and influent compressed air systems.

Unit Process Basins. The aeration tank and supporting structure

were designed to allow volumetric flexibility by elevation changes and
third-point sectioning. The tank walls and partitions were constructed